eAwe%’"‘z‘/
PARTSILIST

ELS632




FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

ja—

© 00 N o ;W N

O e e T = T T )
0w ~I O g s~ W NN = O

E R
CONTENS

ENGINE #vYVYw

\
M
\

‘

H H
<

vy ENGINE O0OC62

NN

Fun ELECTRIC HVVYYv

\

FvVYw ELECTRIC 0C62

FURAL TV —L&ITVI VNN~ FRAME&COVER

7ORSY¥y 7 h&3Ivy¥ay PROPELLER&TRANSMISSION

279vF1L)3— LEVER

g W N

Jb—%1— LEVER

]

FLvIL)3— LEVER
Foowyw 2L )3— LEVER

NYR)Y HANDLE

=X 1&R7 WAGON&GATE (FE¥HE)

XA &IITRY WAGON&GATE (v /#H8E)
=X14& K7 WAGON&GATE (¥Y3—bMHH)

IVvFay=d14 OPTION

¥v—27 MARK #HVI)v

v—27 MARK 0C62

7V 27ty ACCESSORIES

o © o



FIG 1

15

v

DA%

/ ENGINE #HVYVv

AT7HRFE1 70T

14

Y

P—FISRL7-Fiaal P
A | ZREILNFY
B | 7 R&NVH
ClIveyenrv
D|3veveavs
E | ATHFENFY
F | Avddelvx
R B &S B Q ty &~ i &
NO Part NO Part Name A B | C D E F Description Remarks
1 34150001000 ENGINE 1 GH170 GCL-Y
1 3415 0002000 ENGINE 1 GH170 GCL-SY
1 3418 0051000 ENGINE 1 GM181LN-203
1 3418 0052000 ENGINE 1 GM181LE-204
1 34200001000 ENGINE 1 FE170t41Y
1 34200003000 ENGINE 1 FE170tAv%
2 K814 0108035 BOLT 4 4 4 4 4 4 M8 35
3 03500140822 WASHER 4 4 4 4 4 4 8X22%1.6
4 F301 0108000 NUT 4 4 4 4 4 4 M8
5 03500140818 WASHER 4 4 4 4 4 4 | 8X18%1.6
6 3407 0005 000 TV I—Y PULLEY 1 1 1 1 1 1 076-20B2-01
7 32050011000 NRNVBRAbwss— STOPPER 2 2 2 2 2 2 B
8 K1100108016 FAVN BOLT 2 2 2 2 2 2 M8Xx16
9 03500140822 PW WASHER 2 2 2 2 2 2 8x22x1.6
10 08521300033 VANV b V—-—BELT 2 2 2 2 2 2 SB33
11 34200005000 ) ZAk V4 TAILPIPE 1
12 34200006 000 *yvS CAP 1
13 34200007000 ATV SPRING 1
14 04322104008 v RY SCREW 3 M4ax8
15 34180091000 | Ay h)VLIS—ASSY LEVER ASSY 1 1 1 1 1 1
16 36310101 000 A8y hvLsS— LEVER 1 1 1 1 1 1
17 32050107 000 ATy bVTA ¥ — WIRE 1 1 1 1 1 1 WG014024
18 32050109 000 Fa—o274¥— WIRE 1 1 1 1 1 1 WGE053023-02
19 H204 0106 016 tAHLAB BOLT 2 2 2 2 2 2 M6x16
20 34070101000 NR—AYHT BRACKET 2 2 2 2 2 2
21 3205 0204 000 Ko vdIa INSULATOR 4 4 4 4 4 4 | EA1005
22 03500140822 PW WASHER 4 4 4 4 4 4 | 8%X22X1.6
23 F301 0108 000 Frvyb NUT 8 8 8 8 8 8 M8
24 34080102000 TV NR—RA BASE 2 2 2 2 2 2
25 3407 0104 000 rYWrREIV L BOLT 4 4 4 4 4 4
26 03500141022 PW WASHER 4 4 4 4 4 4 10X22%1.6
27 F301 0110000 FJwb NUT 4 4 4 4 4 4 M10

ELS632

-1-

971031



FIG 2 =xV

N

MV

ENGINE OC62

Ry T &% S 0 %AW OB M ¥ &
NO Part NO Part Name Q' t y | Description Remarks
1 34200051000 | =vJv ENGINE 1 0ce2
2 |A1100110040 | HNVhb BOLT 4 M10X 40
3 03500141022 | PW WASHER 8 10X22X 1.6
4 F3010110000 | FFvh NUT 4 M10
5 3407 0006 000 | =vVv/—1) PULLEY 1
6 36110008 000 | “)VhRAbwsSi—~ STOPPER 1 A
7 36100101000 | ~X)VRRPWIA— STOPPER 1
8 | K1100108016 | F&VH BOLT 2 M8X16
9 03500140822 | PW WASHER 2 8X22%1.6
10 | 08521300031 [ VRIVB V-BELT 2 SB31
11 | 34150021 000 | ZFYV—AMAT EX:-PIPE 1
12 [ 34200053000 | =47 TAILPIPE 1
13 | 33082114 000 | A—ANSVE CL1P 1 ABA19-28
14 | 34150027 000 | H8— COVER 1
15 3707 0005000 | Ky>vIAa INSULATOR 4 KQ0136 A
16 | 03500160828 | PW WASHER 8 8%28x%3.2
17 | F301 0108 000 | F¥vbh NUT 8 M8
18 | 34200151000 | TVYyR—2R BASE 1
19 | 00502108 083 | /57 CLAMP 1
20 34180091000 | Ay hMVLNR—ASSY LEVER ASSY 1
21 35310101000 | Ay L /¥— LEVER 1
22 132050107 000 | ROy bV A ¥— WIRE 1 WG014024
23 | H204 0106 016 | ¥ARB BOLT 2 M6X 16
24 | 32050108 000 | Fa—29A1¥— WIRE 1 WG053024 IR T
256 | 34200091000 | 75¥vb BRACKET 1
26 | K1100108016 | FFNLb BOLT 2 M8 X% 16
27 | 34200095000 | FL—©1 PLATE 1
28 | A1000106 020 | AV BOLT 1 M6 X 20
29 | 03500130613 | PW WASHER 2 6X13%1.0
30 | A3500106 002 | UFywh U—-NUT 1 M6
31 | 37050116 000 | hAER SCREW 1
ELS632 -2-

BoELYEAZUE I GOZE

971031



FIG 3 F¥vVYv ELECTRIC #HVVy

ELS632

A | vy venty PoELSBE42-Fla0a-P
0 ~NO. 4052845 B | GH170&MY*
cC | GMI81ENYS
D | FE170&0 Y%
Rt BaBES R ) EH Q ty B i &
NO Part NO Part Name A | B | C | D | Description Remarks
1 3407 0501000 | XywFY— BATTERY 1 1 1 26A19R
2 34150501001 b BRACKET 1 1 1
3 03500140818 PW WASHER 2 2 2 | 8X18X1.6
| 4 F3010108000 | F+vyh NUT 2 | 2| 2| M8
5 34070506 000 | AFvF1LatFay PLATE 1 1 1
6 37053904000 U Y RNV BOLT 2 2 2 $6X175
7 03500140618 PW WASHER 2 2 2 | 6X18X1.6
8 | A3300100600 | Favrvh NUT 2 12 ]2 |Ms
9 09807150900 | Y5Axa—F WIRE 1 1 1 | 1=900 |
10 | 34150055000 | Y—FRtv WIRE 2 | 2 | 2 ]1=350
11 35220238100 | 4vF&1b BOLT 2 | 2 | 2 | M8Xx25
12 34200203000 | "—%2A HARNESS 1
12 {1 34200205000 | "—%A HARNESS 1
12 34200206 000 | N—%ZA HARNESS 1
13 | 3407 0521 000 | >4 SHIM 1
14 34200207 001 N—3 R HARNESS 1 NO. 4052846~
14 34200207 000 | Nn—%RA HARNESS 1 ~NO. 4052845
14 34200209 000 | N—%2RA HARNESS 1 1 1
15 37060512000 T—Atv WIRE 1
16 34200211000 14 bASSY LIGHT 1
16 | 34200216 000 | 571 MASSY LIGHT 1 1 1
17 K1100108016 FANVE BOLT 2 2 2 2 | M8x16
18 | F301 0108000 | FFvb NUT 212 2] 2| M8
19 | 34070215000 | 1 v ARAVF SWITCH 1 1 1 1 | B15930
20 | 34200221 000 | ARYTAAYF SWITCH 1 NO. 4052846~
20 32050102000 | =vYvsr4vhay | BUTTON 1 1716A ~NO. 4052845
21 F3010108000 | FFyh NUT 1 | M8 NO. 4052846~
22 | K704 0106 030 | FENVb BOLT 1 | M6X30 L¥alL—%2—5
23 F3000106 000 FFv b NUT 1 M6 | Vv¥alv—%—H
-3-

960611




FIG 4 5>vYw ELECTRIC Z7X%0C62

ELS632

P-ELS542-F1G04—P

Rt (B RES 08 4 mom|®n 4 | %
NO Part NO Part Name Q' ty | Description Remarks

1 37053901000 | NyFU— BATTERY 1 36B20R

2 134200301000 | wr¥4 BRACKET 1

3 03500140818 PW WASHER 2 8X18X1.6

4 F3010108000 | FFvwh NUT 2 M8

5 34200307000 | 7V—} PLATE 1

6 37053904000 | hUYFKRIH BOLT 2 $6X175

7 | 03500140618 | PW WASHER 2 6X18X1.6

8 | A3300100600 | FavFwh NUT 2 M6

9 | 09807200901 | F5Aa—FK WIRE 1 1=900

10 36430217000 | ¥vfF+Aa2—R WIRE 1

11 | 35220231000 | v4FAa—FK WIRE 1

12 35220238100 | #av7/aA4) BOLT 2 M8 X 25

13 34200311000 | »—2A HARNESS 1

14 | 34150522001 | ka—JT)2 FUSE 1 B

15 F3010108000 FF+vh NUT 1 M8

16 35133131000 | 7SAFVINUR CLAMP 1 10072858000

17 | 34200209000 | N—%A HARNES S 1

18 | 34200216000 | 51 FNASSY LIGHT 1

19 | K1100108016 | FAHNVb BOLT 2 M8X 16

20 | F301 0108000 | FFwh NUT 2 M8

21 | 34070215000 | SAMALVF SWITCH 1 B15930

960611



FIG b

BUEATV—AN&ILYTI VI

PR Fines

N

—

FRAME&COVER

[ a [y |
EREZETA
Rii |8 & &S %A B Q t B~ &
NO Part NO Part Name A B Description [ Remarks
G2~~~ L A B ) F-RAME + T N U 28T o™
e S . 0 A A O S A AN I A N O ) FRANME T T ~NO, 4052345
2 36111171000 | RITdh GROMMET 1 1 P-2
3 A6500100600 | YUR=w T NIPPLE 1 1 M6
4 34201101000 | ZyIrh/s— COVER 1
5 34201108001 [ 7v¥vphs— COVER 1 NO. 4052846~
5 34201108000 | 7v¥vhsn— COVER 1 ~NQO, 4052845
5 34201108000 | 7v¥vhsn— COVER 1 )
6 K1100108 016 FAL BOLT 2 2 M8X16
7 34201201000 | =Y vhsi— COVER 1
8 34201214000 | =N —=54) SPONGE 1

W

ELS632

9606 11



FIG 6

TuRITx 7 & Ivyvars
PROPELLERSHAFT & TRANSMISSION

2 hs] MBS B TE2E a0 EEY pi) <t # A 5 &
NO. PART NO. PART NAME Q'ty | DESCRIPTIONJFROM ~ UP TO SERIAL NO REMARKS
1 | 3407 2001 010 |7°AA°FY%TRA SHAFT propeller 1
2 | 3407 2006 000 |7"—Y)— PULLEY 1 |145-20B2-01
3 | 0571 0005 028 |¥— KEY 1 |5x5x28
4 | K710 0108 016 |F&' L+ BOLT 1 |[M8x16
5 | 0350 0160 828 |PW WASHER,PLAIN 1 |8x28x%x3.2
6 | 3407 2007 000 |Fa7hoy 94450 BRACKET 1
7 ] 0750 0560 054 |A' 7YYLy BEARING 1 |6005DDU
8 | 0750 0562 044 |AN'7YUy" BEARING 1 |6204DDU
9 | 0741 0004 700 |CYvy” RING 2 |Ha7
10 | K110 0108 016 |Fil"ILb BOLT 3 |mM8x16
11 | 3420 2014 000 |hn'— COVER 1
12 | 0350 0140 818 |PW WASHER,PLAIN 2 |8x18x1.6
13 | K110 0108 016 JF#" L BOLT 2 |m8x16
14 | F301 0108 000 |F¥vh NUT 1 |M8
15 | 7201 000A 001 |3yyay TRANSMISSION 1 |CT10A vvaviRS R
16 | 7201 4101 000 |7'L—%7°L—FR PLATE 1
17 | 7201 4102 000 |7'L—%7°'L—bL PLATE 1
19 | 7201 9901 000 |va—+tyb SHOE SET 2
20 | F301 0108 000 |FFvh NUT 8 |ms
21 | 3420 2111 000 |7'L—%F L DRUM 2 JAFA
22 | A311 0101 620 |¥+¥yRILFYb NUT 2 |mi1e
23 ] 0350 0171 640 |PW WASHER,PLAIN 2 |16x40%x45
24 ] 0520 0140 032 |7t PIN,SPLIT 2 |40x32
25 | A114 0110 140 |&" Vb BOLT 1 |[M10x 140
ELS632 —6— 11/09/21




FIG

6 TuRITx 7 & Ivyvars
PROPELLERSHAFT & TRANSMISSION

R BaES BB % R & £ i st A S 5 =
NO. PART NO. PART NAME Q’ty | DESCRIPTION|FrROM ~ upP TO SERIAL NO] REMARKS
26 | 0350 0151 026 |PW WASHER,PLAIN 2 |10x26x%x2.3

27 | F301 0110 000 |F}vk NUT 1 |M10

28 | 3407 2101 000 JUuk L+ U-BOLT 2

29 | 0350 0141 022 |PW WASHER,PLAIN| 4 |10X22X1.6

30 | A301 0110 001 | Fvk NUT 4 |M10

31 | A301 0110 003 | vt NUT 4 |M10 3%&

50 | 7201 4108 011 |7'L—FFF L4 DRAM 2 27 VA

ELS632 —6—2 11/09/21




FIG 7 4% TIRE

R HRES EDRABTH B = ol i %
NO. PART NO. PART NAME Qty | DESCRIPTION FROM ~ UP TO SERIAL NO. REMARKS

1 33172321000 | ')y ASSY TIRE ASSY 1 FERA—IL

1 33052301000 | ')y ASSY TIRE ASSY 1 IRESRA—IL
1-1 34072302000 | ¥ TIRE 1 | HC400x 8
1-2 34072303000 | Fa—7 TUBE 1
1-3 33179902000 | #—NiA7bEsk WHEEL SHAFT SET 1 FERA—IL
1-5 0750 0062 051 NTT BEARING 2 | 6205Z HRRA—IL
1-5 0750 0562 033 NTIY BEARING 2 | 6203DU IBESRA—IL JE1)
1-6 33172308000 | ¥/ CAP 2 FERRA—IL
1-6 3305 2307 000 PW WASHERPLAIN 2 IBESRA—IL JE1)
1-7 33172309000 | PW WASHER PLAIN 4 FERA—IL
1-7 03500151628 | PW WASHER PLAIN 2 | 16x28x23 IREYRA—IL 1)
1-8 A3040116001 | Fvb NUT 4 | M16
1-9 33172312000 | ¥47b SHAFT 1 FERA—IL
1-9 33052306000 | V% SHAFT 1 IBRRA—IL 7E1)
1-10 |  A1100108016 | &b BOLT 6 | M8x16
1-11 A3600100802 | SW WASHER SPRING 6 |8
1-12 | A3010108001 | Fb NUT 6 | M8

2 34202401000 | 74F44¥ ASSYR | TIRE 1 | 17%800-8 4PR
2-1 34076002900 | ¥ TIRE 2 | 17%800-8 4PR
2-2 37142204000 | NAT VALVE 2 | TR413
2-3 34202402000 | #4) ASSY WHEEL 2
2-6 53102302000 | Nyty SEAL 2
2-7 A1100108016 | KILb BOLT 12 | M8x 16
2-8 H3010108001 | SHvb NUT 12 | M8

3 34202405000 | 74N44¥ ASSYL | TIRE 1 17%800-8 4PR

4 F1140112030 | ¥ARA BOLT 8 | M12x30

5 34076004 000 | F1-7 TUBE 2 | 17%800-8 17

HE1)  ERRA MIAFEFTHEI 0%, FRIRA LT+ 7 ey MCTHIBESO BN H D F57,

ELS632

—6—3

11/09/21



FIG 7 J95vFlLN—

P—EL8642—F ) G088 —P

LEVER

B | & B F B W AN ®\ % |8 fii &

NO Part NO Part Name Q' ty | Description Remarks
1 | 34253001000 | 73vFLn— LEVER 1 NO. 4053149~
1 | 34183005000 | Z7oyFLi— LEVER 1 ~NO, 4053148
2 [ 06910012250 | Yy~ GRIP 1 B
3 | 34073011000 | RUVFEY PIN 1
4 | 07400001300 | Ccyvy RING 2 S13
5 | 34073012000 | 73v¥L/S—F—A | ARM 1
6 | 05620106016 | bI7EIVY P I N clevis 1 $6X16
7 | 03500130613 | PW WASHER 2 6X13X1.0
8 | 05230106000 | AFy7¥y SNAP PIN 2 $6
9 | 34073015000 | 71— WIRE 1 WG033057-018) | WA
10 | 36163027000 | A7y SPRING 1 #95 *

11 | 34153015000 | Fvvavy—a ARM 1
12 | 36113211000 | Fvyavrs—y PULLEY 1 Ty MeE
13 | 03500151326 | PW WASHER 1 13X26X2.3
14 | 05200125025 | 9yEy P I N spiit 1 2.5X25
15 | 34203021000 | Z739FRIN PEDAL 1
16 | 34203026 000 | R¥NAYE RUBBER 1
17 | 05620112080 | k5F7ETEY P I N clevis 1 $12X80
18 | 03500151 226 | PW WASHER 1 12X26X2.3
19 | 05200132025 | JYEY P I N splt 1 3.2x25
2 [ 34093012000 | yf¥— WIRE 1 WG023114 T~
21 | 05620108 020 | ESTATEY P I N dlevis 1 $8X20 !

22 [ 05620108022 | e5787V¥Y P I N clevis 1 $8X22
23 [ 03500140818 | PW WASHER 2 8X18X1.6
24 | 05230108000 | AFy 7Y SNAP PIN 2 0 8JH
25 | 32052004000 | A7V SPRING 1 #50
2 | 36254401000 | AZYVY SPRING 1 #74
27 3637 0254 000 | 75AFvI)VE CLAMP 1 RF250

ELS632

-7-

960611




FIG 8 7b—FbN—

ELS632

LEVER

ITH P~

Rl e E S & & B B o®w| B T i #
NO Part NO Part Name Q ty Description Remarks
10134253101 000 | Fb—%br5i— LEVER 1 NO. 4053149~
1034183215010 | 7L—%L/5— LEVER 1 ~NO., 4053148
206910012251 | ¥yv7 GRIP 1 i

3] 34073217010 | FVy—%L/)5—=7—A ARM 1

4| 05620106020 | 5374y P I N clevis 1 $6X20

5|/ 03500130613 | PW WASHER 1 6X13X1.0

61 05230106000 | AFyTEY SNAPPIN 1 oLl
7134073221000 | 74%— WIRE 1 wG043150 | I\ WY
8] 05620108022 | b537RYEY P I N dlevis 2 #8X22
9/03500140818 | PW WASHER 2 8X18%1.6

10| 05230108000 | AFyIEY SNAPPIN 2 8/
1134203121000 | FV—%A_H)Y PEDAL 1

12 | 34203026 000 [ R&NNSYE RUBBER 1

13 05620112080 | b37HIEY P 1 N clevis 1 $12x80

14| 03500151 226 | PW WASHER 1 12X26%2.3

15 05200132025 | 7Yy P I N split 1 3.2%25

16 | 3409 3005000 | 9f¥— WIRE i weoastse | 1/
17/ 05620108020 | v374IEY P I N clevis 1 $8X20

18 05620108022 | kI7AREY P I N clevis 1 ¢8%22

19/ 03500140818 | PW WASHER 2 8X18X1.6

20| 05230108000 | AFyv7EY SNAPPIN 2 b8/

21| 32052004000 | AFY># SPRING 1 #50

22 | 3407 3222000 | /L—%0vyKASSY | ROD 2

23 | 34073223000 | Luyk ROD 2 L-033

24 | A301 0108001 [ Fvh NUT 2 M8

25 | 34073224000 | AZYVY SPRING 2

26 | 03500140818 | PW WASHER 2 8X18X1.6

27 | 3407 3225000 | 7¥¥A% ADJUSTER 2

28 | 03500140818 | PW WASHER 2 8X18X1.6

291 05200125016 | 7y¥y P I N split 2 2.5X16

30 | 34073226000 | Loyk ROD 1 L-037

31 [ 03500140818 | PW WASHER 1 8X18%X1.6

32 | 05200125016 | 7YY P I N split 1 2.5%16

33 [ 34073227000 | AFY>VY SPRING 1 #103

3 | 03500140818 | PW WASHER 2 8X18X1.6

35 | A301 0108001 | Fvh NUT 1 Ms

3 | A301 0108003 | >wh NUT 1 M8 3%

37 | 3407 3228000 | AFYVY SPRING 1 #40

-8-

P-ELS642-F1G08—P

9606 11



FIG 9 F=zv

ELS632

v

X
T‘l

A

LEVER

P—ELS642—-FIGIO—-P

24 —

Ry BamES e E N . B %
NO Part NO Part Name | Q ty Description Remarks
1 34203201000 | Fxv¥YL)3— | LEVER 1

2 06930012460 | ZYw7 GRIP 1 9128

3 A024 0106030 | HEnVvb8T BOLT 1 M6 X 30

4 03500140613 | PW WASHER 1 6X11.5X1.6
5 A35001086 001 Uty b U—-NUT 1 M6

6 34203211000 Iy KA ROD 1

7 34203216 000 | #R—}p SUPPORT 1

8 K7100110020 FRNV B BOLT 2 M10X20

<] 03500141022 | PW WASHER 2 10X22X1.6
10 34203221000 | 7—A ARM 1

11 34203225000 =% PIN 1

12 03500141022 PW WASHER 1 10X22X1.6
13 05200125020 | 7YEY P I N split 1 2.5X20

14 | 34085008 000 | UvZiK—=n LINKBALL 2 RBLSD

15 |1 34203228000 | FVb BOLT 1

16 A3010108003 | +vhb NUT 2 Ms 3/

17 { F301 0108000 | F>+vb NUT 1 M8

18 34203231000 | V—» PLATE 1

19 K7100108020 FARN b BOLT 2 M8Xx20

20 03500140822 PW WASHER 4 8X22X1.6
21 |-{F301 0108000 F}vh NUT 2 M8

22 34203233000 =P\ ROD 1

238 | 05500006025 | AFY ¥y | PIN spring 1 $6Xx25

24 34203235000 | 13— COVER 1

25 K7000106 012 FARNV BOLT 2 MéeX12

26 34203239000 | HAENY PLATE 1

27 A252 0180020 bSRaxy SCREW 2 M8 X 20 ]
28 03500140818 PW WASHER 2 8X18X1.6
29 F3010108 000 F+wvb NUT 2 M8

30 A1140110100 [ ENVb BOLT 1 M10X 100
31 | A3010110001 | Fvk [ NUT 1 M10

-9-

960611



FIG

P-ELSB42-FIGI1-P

ELS632

10 ¥7BwZL/)3— LEVER
X7
2‘@
0/
N 7
1//)\@\/
R o %S T2 ) fH B~ M
NO Part NO Part Name | Q ty Description Remarks
1 34183301000 | F7uyZLN— | LEVER 1
21 06910012250 Vw7 GRIP 1 2
3134073304000 A7V T SPRING 1 #59
41 03500151 222 PW WASHER 1 12X22X2.3
5| 05200125 0256 gyEy P I N split 1 2.5X25
6 34073305000 74 ¥ — WIRE 1 WG053069
7/ 05620108020 LS 7Ry P I N clevis 1 $8X20
81 03500140818 PW WASHER 1 8X18X1.6
9| 05230108000 | AFvy S SNAP PIN 1 ¢ 8H
-10-

960611



FIG 11 NnYRF)l HANDLE

17

DERCE R L)
ES6335 18
p 25
44V EEHE ——
ES6335 8
R S E S W E & BO| A i %
NO Part NO Part Name t y | Description Remarks
1 34253401000 | NYENKRVEA HANDLE 1 NO. 4053149~
1 3407 3401 000 | Ny RIAvEA HANDLE 1 ~NO. 4053148
2 12052004000 | ¥vyv”/ CAP 1 C-1
3 3407 3417 000 | NYRIAN— COVER 1
4 | K7000106 012 | FAIVb BOLT 6 M6X 12
5 | 34253421000 | LA—KyZRYU44& | PLATE 1 NO. 4053149~
5 | 3407 3421000 | ULS—KYZAY714 | PLATE 1 ~NO. 4053148
6 | 34073422000 | 514+ 9 RUBBER 1 P-6
7 | K7000106 012 | FAIK BOLT 6 M6X 12
8 | K7000106 012 | FAIMK BOLT 2 M6X 12
9 | 34253423000 | LS—H1ERY PLATE 1 NO. 4053149~
9 | 34203423000 | L)S—FH+ KNSy PLATE 1 ~NO. 4053148
10 | K7000106 012 | FARIb BOLT 2 M6X 12
11 | 36111807 000 | sdTA RUBBER 4 C-6
12 | 34203431000 | AVERL HANDLE 1
13 | K1100108 016 | FRIK BOLT 6 M8X 16
14 | 3407 3435000 | AYRIEAEY SHAFT 1
15 | 32053105000 | A7y SPRING 1 #33
16 | 3407 3104000 | =%V GRIP 1 N-1
17 | 33053441000 | ¥vUvox—2 FORK 1 HC4.00-8FH
18 | 07700032006 | ¥F—1O0—35~x71Jv# | BEARING 1 32006
19 | 07500060062 | R7YVY BEARING 1 600627
20 | 07400003000 | CYvy RING 1 $30
21 | K1100108 016 | FRIVKN BOLT 1 M8X 16
22 | 03500160835 | PW WASHER 1 8X35X3.2
23 | 33053445000 | AYRNVARYAR—KY | SHAFT 1
24 K7000106 016 | FRIH BOLT 1 M6X16
25 | 33052301 000 | 7AYM{¥Assy TIRE 1 HC4.00-8
ELS632 -11-

9606 11



FIG 12 =414&K7 WAGON&GATE (iE#5H&)

P CLcez riald P

S N & & M i % B+ " %
NO Part NO Part Name QL ty Description Remarks
1 34204001001 | =41 WAGON 1 NO. 4050135~
1 34204001000 | =4« WAGON 1 ~NO. 4050134
2 | K1100108016 | FRIL BOLT 2 M8X 16
3 103500140818 | PW WASHER 4 8X18X1.6
4 | F3010108000 | FFvh NUT 2 M8
5 | F1140112025 | £ARXA BOLT 2 M12%25
6 | 03500151226 | PW WASHER 2 12X26X2.3
7 136064024000 | Kutvda RUBBER 4 BSIE ¢8.5
8 134204101000 | vTLKY GATE 1
9 1 K1100108016 | FARIL BOLT 4 M8X 16
10 | K1100108016 | FRIVE BOLT 2 M8X 16
11 03500140818 | PW WASHER 4 8X18%1.6
12 | F301 0108 000 | F¥wh NUT 2 M8
13 | 03500140822 | PW WASHER 4 8X22%1.6
14 | 3407 4107000 | RY#H#¥y4%R | LEVER 1 K-003
15 | 3407 4108 000 | R¥y#»r#HAL | LEVER 1 K-003
16 | 03500141022 | PW WASHER 2 10X22%1.6
17 | A301 0110003 | +¥h NUT 4 M10 358
18 | 34204121000 | 7—F ARCH 1
19 | K1100108 016 | FARML BOLT 2 M8X 16
20 | K1100108 016 | FENVb BOLT 4 M8X 16
21 | 03500140818 | PW WASHER 4 8x18X1.6
22 | F3010108000 | FFvh NUT 4 M8
23 | 34154136000 | =2 HOSE 2 $15X ¢ 18X 150
.24 | 34154137000 | A—X HOSE 2 $15X 18X 70
25 | 34204251000 | ¥ K¥—1 SIDE GATE 2
25 | 34204201000 | YIIVL SIDE GATE 1 Ry g5+ AIvarv
| 26 | 34204215000 | YZ2XUR SIDE GATE 1 Ry 25+ ATvav
27 | 3407 4215000 | Ku&F BAR 2
28 | K1100108016 | FR)Vh BOLT 2 M8X 16 ﬁ

ELS632 -12- 9606 11



FIG 12 =414&K7 WAGON&GATE

(BT &)

e cLacez Frois @

ELS632

R o W & & 5 B % B %

NO Part NO PartName Q ty Description Remarks

29 36064709000 | Xyrk*avyR BRACKET 1

30 36064711000 | SyZ5kE¥%avL BRACKET 1

31 F301 0108000 | F>vb NUT 2 M8

32 03500140822 | PW WASHER 2 8X22X1.6

33 34074226 000 | h¥avubAKE SUPPORT 2

34 03500141022 | PW WASHER 2 10X22X1.6

35 | A301 0110001 | v} NUT 2 M10

36 A301 0110003 | +vb NUT 2 M10 3%

37 A1100108020 | KNb BOLT 4 M8X20

38 | A301 0108003 | +v) NUT 4 M8 3t

39 34204301001 | y¥agR7y GATE 1 NO. 4050135~

39 34204301000 | yYaORY GATE 1 ~NO, 4050134

40 | A1100108 020 | EVhr BOLT 2 M8X 20

41 A3010108003 | &¥v} NUT 2 M8 37

42 | K1100108 016 | Fa)Vh BOLT 1 M8X16

43 34154136000 | x—A HOSE 2 915X ¢ 18X 150

44 | 34154137000 | F—2 HOSE 2 ¢15X ¢ 18X 70

45 34074107 000 | R7AFHEAR LEVER 1 K-003

46 34074108 000 | R7AXHRXL LEVER 1 K-003

47 03500141022 PW WASHER 2 10X22X1.6

48 A301 0110001 Jv b NUT 2 M10

49 | A301 0110003 | +vb NUT 2 M10 3

50 34074215000 | Aux¥F BAR 2

51 34154135000 ) CHAIN 2 $4.5X12 H4, 128k

52 | A1000106 016 | KV BOLT 2 M6X16 H4, 1 2Bk

53 | A104 0106 065 | Vb BOLT 2 M6 X 65 H4, 1 2Bk

54 | A3500106 002 | UFwh U—-NUT 2 M6 H4, 125k

55 03500140616 PW WASHER 2 6X16X1.6 H4, 1 2Eit
) H4,1 2R3 FRVINUBA Ty avgEIh, ThAHL, 8ITEREIZRY £,

-13-




FIG 13

~N0. 4052020
51

i\ b

\
5.’:%3

X4 &YITRY WAGON&GATE

~N0. 4052020

~N0. 4052020
58

59\
57\\3/

P-ELSE4R-F IG14-F

R wRHES I ) fE & &
NO Part NO Part Name Q ty Description Remarks

1 34204041000 | =47 WAGON 1 NO. 4052021~
1 34174001000 | =4+ WAGON 1 ~NO, 4052020
2 | K1100108016 | FAEVN BOLT 2 M8X16

3 03500140818 | PW WASHER 4 8X18X%1.6

4 F301 0108000 FFw b NUT 2 M8 |
5 F1140112025 | EARA BOLT 2 M12X25

6 03500151226 | PW WASHER 2 12X26X2.3

7 3606 4024 000 | AyAxrdh RUBBER 4 BSIE ¢8.5

8 34154101100 | A3 PANEL 1 NO. 4052021~
8 34154101000 | v R7 GATE 1 ~NO. 4052020
9 | K7100110020 | FAWVHN BOLT 4 M10X20

10 | 03500151026 | PW WASHER 4 10X26X2.3

11 K1100108016 FAHNV b BOLT 2 M8X 16

12 | 03500140818 | PW WASHER 4 8X18X1.6

13 | F301 0108000 | F¥vh NUT 2 M8

14 | 34074107000 | R7H¥5#H%XR | LEVER 1 K-003

15 | 34074108000 | RyHI¥HXL | LEVER 1 K-003

16 | 03500141022 | PW WASHER 2 10X22X1.6

17 | A3010110003 | #¥vh NUT 4 M10 38

18 | 34154136 000 | F—A HOSE 2 915X ¢ 18X 150

19 34154137000 | A—X HOSE 2 d15X 9 18X 70

20 36484451 100 | 7—F ARCH 1 NO. 4052021~
20 | 34144121000 | 7—F ARCH 1 ~NO. 4052020
21 03500141022 PW WASHER 4 10X22X1.6

22 | K7100110020 | FAIVbH BOLT 4 M10Xx20

23 | K1100108016 | FENMB BOLT 2 M8X 16

24 03500140818 PW WASHER 4 8X18X1.6

26 | F301 0108000 | FFv b NUT 2 M8

26 | 37094201000 | ¥4 R4 —1 SIDE GATE 2 NO. 4052021~
26 | 34134201000 | YVZXAVUR SIDE GATE 1 ~NO, 4052020

ELS632 -14-

960611



FIG 13 =Z44&YLK7 WAGON&GATE (BYFHa)

~N0. 4052020

~N0. 4052020
51

i\ b

557

~N0. 4052020
58

57 % \
N

R naAEE B & AH e M W&

NO Part NO Part Name | Q ty Description Remarks

27 34134202000 | YAV L SIDE GATE 1 ~NO, 4052020
28 | K1100108016 | F&VH BOLT 2 M8Xx16

29 3207 4401000 | AuxT BAR 4

| 8 | A1100108020 | HNnb BOLT 4 M8 X 20

31 A3010108003 | +vb NUT 4 M8 3t

32 36064709000 | ~AyZk*3ayR | BRACKET 1

33 3606 4711000 | SysxFayL | BRACKET 1

34 | F301 0108000 [ F+vh NUT 2 M8

35 03500140822 | PW WASHER 2 8X22X1.6

36 3407 4226 000 | A%3YbAHR | SUPPORT 2

37 03500141022 | PW WASHER 2 10X22X1.6

38 | A301 0110001 | Fvb NUT 2 M10

3 | A3010110003 | +vh NUT 2 M10 378

40 34134301100 | =1 GATE 1 NO. 4052021~
40 34134301001 | 9yvpRy GATE 1 ~NO. 4052020
41 | A1100108 020 | HA¥p BOLT 2 M8x 20

42 | A301 0108003 | +vb NUT 2 M8 3%

43 | K1100108 016 | FANVE BOLT 1 M8X16

44 34154136000 | x—A HOSE 2 $15X ¢ 18X 150

45 34154137000 | h—A HOSE 2 915X $18X70

46 34074107000 | E7TAYXHAR LEVER 1 K-003

47 34074108 000 | RK7AXHRXL LEVER 1 K-003

48 03500141022 | PW WASHER 2 10X22X1.6

49 | A301 0110001 | Fvwb NUT 2 M10

50 | A301 0110003 | Fwb NUT 2 M10 37

51 34154131000 | AbysS— STOPPER 2 ~NO, 4052020
52 | A1140108 065 | Kb BOLT 2 M8 x 65 ~NO. 4052020
53 | A351 0108001 | Uzswvb U—NUT 2 M8 ~NO, 4052020
54 03500140818 | PW WASHER 4 8X18X1.6 ~NO. 4052020
55 34154135000 (| 74V CHAIN 4 $4.5X12 ~NO. 4052020
56 | A252 0160020 | bSRaAZY SCREW 2 Mé x 20 ~NO. 4052020
57 ] A3500106 002 { UFvh U—-NUT 4 Mé ~NO. 4052020
58 | A104 0106 065 | FVh BOLT 2 M6X 65 ~NO. 4052020
59 03500140616 | PW WASHER 2 6X16X1.6 ~NO, 4052020

ELS632

-15-

P-ELSEN2-FIG-F

960611




FIG

14

=X 1 &RK7 WAGON&GATE

(Ya—bhEH)

ELS632

R Bk E S & & 1@ B %
NO Part NO Part Name Q t Description Remarks
1134204051000 | =%« WAGON 1
2134204081000 | 7L—h PLATE 2
3| K7100108030 FARI b BOLT 2 M8 X 30
4103500140818 | PW WASHER 4 8X18X%1.6
5] F301 0108000 | F¥v) NUT 2 M8
6| F1140112025 ALHRAA BOLT 2 M12X25
7/ 03500151 226 | PW WASHER 2 12X26X2.3
8|1 36284031010 | Kyyvda INSULATOR 4 B-17
934204151000 | 83 PANEL 1
10 | 03500140822 | PW WASHER 4 8X22X%1.6
11 K110010801686 FAFIV b BOLT 4 M8X16
12 K1100108016 FARILV BOLT 2 M8X16
131 03500140818 | PW WA SHER 4 8X18X1.6
14| F301 0108000 | F¥vb NUT 2 M8
15| 3407 4107000 | RYH¥HRR LEVER 1 K-003
16 | 3407 4108 000 Ry Ay HAXL LEVER 1 K-003
171 03500141 022 PW WASHER 2 10X22X1.6
18| A301 0110003 +v b NUT 4 M10 38
191 34204161 000 | 7—F ARCH 1
20 | K1100108 016 | FAILH BOLT 2 M8X16
21 K1100108016 FAl b BOLT 4 M8X16
221 03500140818 | PW WASHER 4 8X18X1.6
23| F301 0108000 FFv b NUT 4 M8
24134154136 000 | sh—A HOSE 2 $15X ¢ 18X 150
25| 34154137000 HR—A HOSE 2 15X ¢ 18X70
26 | 34204401 000 HA Ry —h SIDE GATE 2
271 3407 4215000 | Euz¥y BAR 2
28 | K1100108 016 FHRNV b BOLT 2 M8X16
29 3606 4709 000 Ny ZHFayR BRACKET 1
30| 36064711000 Ny Ikx¥FayL BRACKET 1
-16-

P-ELSS42-FIGI5-P

9606 11



FIG 14

=41&R7 WAGON&GATE

(¥a—haR)

P-ELSH2-FIGIS-P

| R B s %5 W& awm Bl & B+ W&
NO Part NO Part Name Q ty Description Remarks
31 | F3010108000 | Frvh NUT 2 [V[:]
322 | 03500140822 | PW WASHER 2 8X22X1.6
33 | 34074226000 | sFavbAHR SUPPORT 2
34 | 03500141022 | PW WASHER 2 10X22%X1.6
33 | A301 0110001 | +vh NUT 2 M10
36 | A301 0110003 | J+vh NUT 2 M10 378
37 | A1100108020 | Ak BOLT 4 M8 X 20
38 | A301 0108003 | +vbh NUT 4 M8 3%
39 | 34204351000 | —% GATE 1
40 | A1100108020 | Fwr BOLT 2 M8 X 20
41 | A3010108003 | Fvwh NUT 2 M8 3f&
42 | K1100108016 | FANE BOLT 1 M8X16
43 | 34154136000 | 5h—A HOSE 2 $15%X $18X150
44 | 34154137000 [ F—2A HOSE 2 $15X ¢ 18X 70
45 | 3407 4107000 | K7H¥X %R LEVER 1 K-003
46 | 3407 4108000 | RZHAYHAL LEVER 1 K-003
47 | 03500141022 | PW WASHER 2 10X22%X1.6
48 | A3010110001 | +vh NUT 2 M10
49 | A3010110003 | +yvbh NUT 2 M10 3@
50 | 34074215000 | Ry&5s BAR 2
ELS632 -17-

960611



FIG

15 ZvFav=414 OPTION

P-ELSS42-FICI6~p

ELS632

R THES & 4 W il BT & %
NO Part NO Part Name Q ty Descripton | Remarks

1 34207001000 IvFav=¥A PLATE 1

2134207011000 IVFavVINRVL PLATE 1

3/ K1100108016 FARN b BOLT 2 M8X16

41 34207021000 IVFavvINYR PLATE 1

5| K1100108 016 FARNV BOLT 2 M8X16

6| 34207025000 L3—L LEVER 1

7134207029000 L /3—R LEVER 1

8/ 03500161030 PW WASHER 4 10X30X3.2

9| A3510110002 | UFwh U—-NUT 2 M10

-18-

9606 11



FIG 16 ¥v—Z# MARK #vyrw

LE38 T ARG

[ w | TR R, | MR ty | W & )
| NoO Part NO Part Name A B | Descrigtion | Remarks
1\ | 34205005000 | Ag—&1U%Y MARK i
2 | 34146011000 | 44Ff¥¥aw/u0as | MARK 1 || BODKg
3 | 35315017000 | n¥»Yr¥ay MARK 2 2 Ia
4 [ 35315018000 | nvir¥ay MARK 2 2 |
5 | 34205011000 | Yyawarvsqs MARK 1 1
6 | 34205012000 | ¥Y2a025w¥F MARK 1 |
7 [ 34205013000 | #ayveTL—% MARK 1 1
8 | 34205013100 | ArA7vry MARK 1 1
9 | 34205014 000 | FavveZ/L—%Y94 | MARK 1|1
10 | 34205015000 § 3/ 0sgdlRy MARK L1 -
11 | 34205016000 | F70v2 MARK 1 I
12 1 34205111000 | AR347 MARK 2 2
| 13| 34205010 100! 7%%7y MARK 1 1
14 | 34205021000 | Ar347 MARK 1 1
15 | 34205022000 | Ap317R MARK 1 1
18 ] 34205023 000 | AM34FL MARK 1 I
17 | 34205024 000 | 3—F—R | MARK 1 1
18 | 34156028 000 | 4754 b | MARK 1 1
15 134216031000 | 4> | MARK 1 l
| 20 | 34205027000 | “ARSALX MARK b 8
| 21 [ 34216032000 | %75 MARK 1 1 |
22 | 34216033000 | $rv MARK 1 1
3409 5011 000 | #59FRIN MARK i 1
| 24 | 34095012000 | FL—%Asl | MARK 1 1
34216034000 | ¥¥v MARK 11 |
26 | 34216035000 | #4232 MARK 1 |
27 | 34216036 000 { 134 MARK 1 1
28 | 3421 6037 000 | FamA MARK 1 1 |

ELS632 -19- 960611



FIG

17 v—27 MARK 0C62

P-ELS642-FIG18-P

ELS632

R W& 5 B &A% i % M~ &
NO Part NO Part Name Q" ty | Descripon | Remarks
1134205204000 | TVvVusrsy MARK 1
2134205205000 | Ahw7 MARK 1
3134146011000 | ¥4 ¥y Fav/ vYas | MARK 1 600Kg
4135315017000 | ~AvorFay MARK 2 P
5| 35315018000 | N"o¥vyFay MARK 2 #
6| 34205011000 | YVYauaAvYIALF MARK 1

7] 34205012000 | VyavrsysF MARK 1

8| 34205013000 | FavuyyIL—=% MARK 1

9| 34205013100 | ACNVFUry MARK 1

10| 34205014000 | FauyvyZL—FVuy MARK 1

11| 34205015000 | 293y ynRy MARK 1

121 34205016 000 | Fzawy MARK 1

13 34205019100 | 797V MARK 1

14| 34205111000 | AbSA4F MARK 2

15| 34156028000 | Y5541 MARK 1

16| 34095011000 | 759FRHN MARK 1

171 34095012000 | ZL—%R&N MARK 1

18| 3421 6037 000 | Favq MARK 1

-20-

960611



FIG

19 7YZ7k» ACCESSORIES

AR 3B 5t B
MANUAL

@ 2\

ToucH —30

Up

N
R HRES R A | EH] ® &R S
NO. PART NO. PART NAMH Q'ty IDESCRIPTION FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3420 6001 006 [M)7YH{tYi1Y3 MANUAL 1
2 | 3544 7003 000 |n'y4" BAG 1
30 | 79999 6009 000 |27 L—(E3@)) SPRAY 1 |[¥v=aL7' - 173y
30 [ 79999 6007 000 |A7'L—(fai %8, 7L—L)  |SPRAY 1 ¥77AM7)=Y L WNEV,
30 | 29999 6008 000 |27 L—(7—F,1vY vhiv—)SPRAY 1 |¥7731M10- 173y




0
s

NO. PART NO. PART NAME | Q'ty I[DESCRIPTION |JFRoM  uP TO SERIAL NO] REMARKS

1 3415 2305 000 ASSYR TIRE ASSY 2 |AG 4.00-8 2PR

2 | 3415 2306 000 ASSYL TIRE ASSY 2 |AG 4.00-8 2PR
2-1 13407 2407 000 TIRE 4 |AG 4.00-8 2PR
2-2 13407 2408 000 TUBE 4 14.00-8
2-5 |A110 0108 016 BOLT 16 |M8><16
2-6 |H301 0108 001 |S NUT 16 |M8
2-7 ] 3407 9902 000 ASSY WHEEL ASSY 4

3 13407 2401 000 W BOSS 2

4 |F114 0112 030 A BOLT 8 |M12>=30

5 |F114 0112 025 A BOLT 8 |M12x><25

6 ] 7201 4108 011 DRUM 2






